# Anti-TNF-α therapy in the management of severe neurosarcoidosis: a report of five cases from a single centre and literature review

L. Riancho-Zarrabeitia<sup>1</sup>, M. Delgado-Alvarado<sup>2,3</sup>, J. Riancho<sup>2</sup>, A. Oterino<sup>2</sup>, M.J. Sedano<sup>2</sup>, J. Rueda-Gotor<sup>1</sup>, I. Pérez-Martín<sup>1</sup>, M.C. González-Vela<sup>4</sup>, J. Berciano<sup>2</sup>, M.A. González-Gay<sup>1</sup>, R. Blanco<sup>1</sup>

Divisions of <sup>1</sup>Rheumatology, <sup>2</sup>Neurology and <sup>4</sup>Pathology, Hospital Universitario Marqués de Valdecilla (IFIMAV), University of Cantabria and Centro de Investigación Biomédica en Red de Enfermedades Neurodegenerativas (CIBERNED), Santander, Spain; <sup>3</sup>Current position at Biodonostia Institute, Neuroscience Department, San Sebastián, Spain.

Leyre Riancho-Zarrabeitia, MD Manuel Delgado-Alvarado, MD Javier Riancho, MD Agustín Oterino, MD, PhD Maria J. Sedano, MD Javier Rueda-Gotor, MD Inés Pérez-Martín, MD María C. González-Vela, MD, PhD José Berciano, MD, PhD Miguel A. González-Gay, MD, PhD\* Ricardo Blanco, MD, PhD\*

\*Drs. González-Gay and Blanco shared senior authorship. Please address correspondence to:

Miguel A. González-Ĝay or Ricardo Blanco, Rheumatology Division, Hospital Universitario Marqués de Valdecilla, Avda. Valdecilla s/n., 39008 Santander, Spain. E-mail: miguelaggay@hotmail.com; rblanco@humv.es

Received on July 20, 2013; accepted in revised form on November 8, 2013.

Clin Exp Rheumatol 2014; 32: 275-284. © Copyright CLINICAL AND

EXPERIMENTAL RHEUMATOLOGY 2014.

Key words: neurosarcoidosis, central nervous system, anti-TNF- $\alpha$  therapy

Funding: this study was partially supported by grants from "Fondo de Investigaciones Sanitarias" PI12/00060 and PI12/00193 (Spain). It was also partially supported by RETICS Programs, RD08/0075 (RIER) and RD12/0009/0013 from "Instituto de Salud Carlos III" (ISCIII) (Spain). Competing interests: none declared.

# ABSTRACT

Neurologic manifestations are found in 5-15 % of patients with sarcoidosis. This granulomatous disease may affect any part of the peripheral or the central nervous system, being potentially severe and difficult to treat. Corticosteroids are the cornerstone of therapy in sarcoidosis. However, some patients become resistant or experience side effects to corticosteroids. In these patients, second line therapies including immunosuppressive drugs such as methotrexate, azathioprine, mycophenolate, cyclophosphamide and leflunomide have been used. Anti-TNF-a drugs have been proposed as a therapeutic option for those who are refractory to immunosuppressive drugs or initially in cases of severe sarcoidosis. We report on 5 patients with neurosarcoidosis treated with anti-TNF-a drugs in our center. A literature review of patients with neurosarcoidosis treated with anti-TNF-a drugs was conducted. In our series successful response to anti-TNF- $\alpha$  therapy was achieved. However, the high frequency of relapses following anti-TNF-a discontinuation makes necessary a close follow-up of these patients when the biologic agent is stopped.

# Introduction

Sarcoidosis is a multisystemic inflammatory disease of unknown etiology with a worldwide distribution. It is characterised by noncaseating granulomas in the affected organs. The most commonly involved organs are lungs and lymph nodes, followed by skin, liver, eyes and nervous system. Neurologic manifestations occur in 5-15% of the cases and both the central and the peripheral nervous systems can be affected. The most frequently affected structures are cranial nerves, but others such as brain parenchyma, meninges, spinal cord or peripheral nerves may also be involved (1-3).

The pathogenesis of sarcoidosis remains unclear. The current hypothesis suggests that it may occur in a genetically predisposed host when it is exposed to a so far unidentified antigen (4). Several antigens, infectious and non-infectious agents, have been proposed to play a role in the pathogenesis of this disorder. Antigen presentation leads to activation of CD4 cells and differentiation to Th1 cells that secrete interleukin 2 (IL-2) and interferon gamma (IFN- $\gamma$ ), and increase macrophage tumour necrosis factor alpha (TNF- $\alpha$ ) production. This inflammatory response is the driver of granuloma formation. As the disease progresses, either granuloma may resolve or fibrosis may appear (1, 5).

Corticosteroids are the cornerstone of therapy in sarcoidosis. However, in corticosteroid-refractory patients or when severe side effects appear, immunosuppressive agents are usually prescribed. The most commonly used immunosuppressive agents are methotrexate (MTX), azathioprine, and cyclophosphamide (6). Based on pathogenic mechanisms, animal data and some observational reports (7), anti-TNF- $\alpha$ drugs have been used for refractory sarcoidosis, including neurosarcoidosis (8). TNF- $\alpha$  is released by sarcoid macrophages and it is considered to be involved in granuloma formation. Furthermore, in refractory cases higher levels of TNF- $\alpha$  have been described in bronchoalveolar fluids (9).

The main marketed anti-TNF- $\alpha$  drugs

#### REVIEW

are the soluble fusion protein of TNF- $\alpha$ type II receptor (etanercept), and the monoclonal antibodies against TNF- $\alpha$ (infliximab [IFX], adalimumab, certolizumab and golimumab). Several studies have been published supporting the use of monoclonal antibodies against TNF- $\alpha$ , specially IFX, in the treatment of pulmonary sarcoidosis, uveitis, cutaneous sarcoidosis including lupus pernio, or neurosarcoidosis (7-18). Infliximab is a chimeric monoclonal antibody that inactivates the pro-inflammatory cytokine TNF- $\alpha$ . In vitro data suggest that it can induce the lysis of TNF- $\alpha$  producing cells, suppress cytokine release and induce apoptosis (15, 19).

In this article we present our series of 5 patients with refractory or severe neurosarcoidosis treated with anti-TNF- $\alpha$  drugs in our center. A literature review was also performed.

## **Patients and methods**

# Patient population

We reviewed all the patients with refractory and/or severe neurosarcoidosis treated with anti-  $TNF-\alpha$  drugs at Hospital Universitario Marqués de Valdecilla (Santander, Spain) from January, 2009 until March, 2013.

Four patients met the criteria of probable neurosarcoidosis:

*a)* clinical and radiological presentation suggestive of neurosarcoidosis and, *b)* histological evidence of systemic sarcoidosis (20). Histological findings consistent with sarcoidosis granulomas were clusters of epitheliod histiocytes and multinucleated giant cells surrounded by T lymphocytes and collagen and fibroblasts (2, 21) (Fig. 1).

One patient met criteria of possible neurosarcoidosis:

*a*) clinical presentation suggestive of neurosarcoidosis without histological confirmation and,

*b*) exclusion of other diagnoses (20). Patients were followed-up by both a rheumatologist and a neurologist.

# Data collection and literature review

Data were extracted from the clinical records according to a standardised protocol and reviewed for confirmation of the diagnosis.

We conducted a review of the litera-

Neurosarcoidosis and anti-TNF therapy / L. Riancho-Zarrabeitia et al.

Fig. 1. A: Microscopic lower power view of lymph node biopsy showing multiple nonnecrotising granulomas (H&E, original magnification x6). B: Higher power view showing non-caseating epithelioid cell granuloma (H&E, original magnification x100).



ture. For this purpose, the PubMed database (National Library of Medicine, Bethesda, MD) was searched.

We selected studies using terms neurosarcoidosis OR (sarcoidosis AND [brain OR nervous OR nerve OR CNS]) AND (infliximab OR TNF OR tumor OR tumour OR adalimumab OR etanercept) published in English between 1990 and 2013.

## Results

We identified 5 (3 female, 2 male) patients diagnosed as having neurosarcoidosis requiring anti-TNF- $\alpha$  therapy in our hospital. The median age of the entire series was 54.6 years (range: 29–65 years).

The main clinical features of the five patients are summarised in Table I.

*a)* Two of them showed meningeal involvement that was confirmed with

cerebrospinal fluid (CSF) analysis, and also in one case by magnetic resonance imaging (MRI).

b) Another two patients showed intramedullary spinal cord involvement presenting with lower limb paresis and lumbar pain. This was confirmed by MRI showing intramedullary lesions. c) The remaining patient of this series showed central nervous system (CNS) vasculitis presenting with multiple transient ischaemic attacks; MRI disclosed an ischaemic lesion in the right thalamus.

They were treated with infliximab and/ or with adalimumab. Infliximab was used initially in all 5 cases, at a dose of 5 mg/kg administered intravenously using an induction regimen at 0, 2 and 6 weeks and then every 6 to 8 weeks depending on the clinical response. Infliximab was switched to adalimumab Table I. Literature review and present series showing the main features of patients with neurosarcoidosis treated with anti-TNF- $\alpha$  drugs.

Reference	Cases	Age/Sex	Neuroanatomic location	Extraneurological affection	Biopsy proven	Previous therapies (in addition to oral corticosteroids)
Pettersen (16)	1	48/M	Intracerebral	Skin, liver, knees, and lungs	Yes	Radiation, AZA, MTX, cloroquine, OHCQ, CyA
Katz (53)	1	35/F	Meningeal	Hiliar, mediastinal lymph nodes	Yes (lymph nodes)	Acetazolamide, IVMP, CYM
Carter (18)	1	41/F	Intracerebral (pituitary gland), optic nerve	No	Yes (pituitary gland)	IVMP, MTX, CYM
Solberger (54)	1	45/M	Meningeal, intracerebral, peripheral nervous system	Hiliar, mediastinal lymph nodes	Yes (lymph nodes)	IVMP, AZA
Salama (55)	1	41/M	Meningeal, optic nerve,	Mediastinal lymph nodes	Yes (lymph nodes)	IVMP, acetazolamide, AZA, MTX
Kumar (17)	1	74/M	Meningeal, Intracerebral (cerebellar),	Retroperitoneal lymph nodes	Yes (cerebellar mass)	Immunossuppressants (not specified)
Doty (11)	1		Intracerebral	Skin	ND	ND
Toth (10)	1	37/F	Leptomeningeal	ND	Yes (leptomeningeal)	
Dolhun (56)	1	25/M	Meningeal, intramedullary spinal cord	Pulmonary	Yes (pulmonary)	IVMP, plasmapheresis
Kobylecki (13)	1	35/M	Optic nerve, cauda equina syndrome?	Hiliar and mediastinal lymph nodes and lung	Yes (optic nerve and lung)	IVMP, AZA, MM
Santos (14)	4	34/M	Meningeal, intracerebral,	Pulmonary	Yes (lung)	IVMP, AZA, MTX
		35/M	Optic nerve, cauda equina	Pulmonary, lymph nodes	Yes (optic nerve,	IVMP, AZA, MM
		28/F	syndrome Meningeal, Intracerebral	Uveitis, pericarditis, lachrymal	pulmonary) Yes (brain, lymph node)	IVMP, CYM, AZA, MTX, OHCQ
		36/M	Meningeal	glands, colon, lymph nodes Hiliar and mediastinal lymph nodes	Yes (lymph node)	AZA, MTX
Sodhi (15)	4	50/F	Intramedullary spinal cord, meningeal, intracerebral	Subcarinal lymphadenopathy	Yes (spinal cord, transbronchial biopsy)	IVMP, CYM
		36/F	Intracerebral, meningeal	ND	Yes (cerebral)	Dexamethasone, MTX, CYM
		49/F	Orbital mass	Lymph nodes	Yes (orbital mass, lymph node)	MTX, CYM
Moravan (12)	7	53/F	Extradural	Ophthalmologic, sinuses, pulmonary, rheumatologic	Yes (extradural mass)	IVMP, AZA
		42/F 40/F	Meningeal Intracerebral	Rheumatologic, sinuses Pulmonary	Yes (lymph node) Yes (intracerebral lesion)	IVMP IVMP
		52/F	Meningeal	Pulmonary, ophthalmologic	Yes (lymph node)	IVMP, AZA
		35/M 54/F	Intramedullary spinal cord Intramedullary spinal cord	Pulmonary Pulmonary	Yes (lymph node) Yes (lymph node)	IVMP IVMP, CYM, etanercept, OHCO
		52/F	Meningeal, intramedullary spinal cord	No	Yes (leptomeningeal)	IVMP, ventriculoperitoneal shunt
Pereira (7)	3	36/M	Meningeal, intracerebral, intramedullary spinal cord,	No	No	IVMP, AZA, CYM, IVIG, CyA, MTX plasma exchange
		29/M	Intracerebral,	No	Yes (nerve root)	IVMP
		33/F	Meningeal, Intracerebral,	No	Yes (leptomeningeal)	IVMP, MTX, AZA, ventriculoperitoneal shunt
Marnane (40)	1	22/F	Meningeal	Uveitis, lymph nodes, lungs	No	IVMP, MTX, OHCQ
Chintamaneni (57	) 1	50/M	Meningeal, intracerebral, intramedullary spinal cord	No	Yes (cerebellar, non-diagnostic)	Pentoxyfilline
Hostettler (23)	6	ND	CNS	ND	Yes	Inmunomodulatory drugs
Croft (38)	1	36/M	Meningeal, intraparenchymal, and peripheral neuropathy	Lymph nodes, endocrine and cardiac system	Yes	MTX, CYM, ventriculoperitoneal shunt
Russell (22)	8	ND	CNS	No data	Yes	Immunossuppressants (not specified)
Riancho- Zarrabeitia	5	65/F 58/M	Meningeal Meningeal	Lymph nodes	Yes (mediastinal lymph node)	IVMP, MTX No
(present series)		64/F	Intramedullary spinal cord	Lymph nodes	Yes (inguinal lymph node)	IVMP, MTX
		59/F 27/M	Intramedullary spinal cord CNS vasculitis	Lymph nodes Lymph nodes, lacrimal glands, nasopharingeal	Yes (lymph node) Yes (lymph node)	IVMP, MTX MTX

M: male; F: female; AZA: azathioprine; MTX: methotrexate; OHCQ: hidroxichloroquine; IVMP. intravenous methylprednisolone; CYM. cyclophosphamide; Cyclosporine A: CyA; CNS. Central nervous system; MM. Mycophenolate mophetile.

as a second option due to infections in 2 cases or reactivation in another case. Adalimumab was used at a standard dose of 40 mg subcutaneously every other week.

# Case 1

A 65-year-old woman with history of peripheral vertigo, transient ischaemic attack and rigid-akinetic syndrome was admitted to the hospital because of headache, worsening of gait disturbances and absence-like episodes. Physical examination showed gait imbalance, rigidity and pyramidal signs. CSF analysis showed low glucose (37 mg/dL), high protein (186 mg/dL) and 49 cells/ mm<sup>3</sup> (97% lymphocytes); Angiotensinconverting enzyme (ACE) level was 4  $\mu$ g/L (normal <1). Microbiology studies were negative. A brain MRI showed diffuse leptomeningeal abnormalities with nodular enhancement, dural thickening and chronic ischaemic lesions. Empiric antituberculous therapy was initially started. However, within a few days after admission the patient developed symptoms suggestive of cauda equine syndrome. A spinal cord MRI revealed diffuse arachnoiditis with predominance in cauda equina. Computed tomography (CT) scan and positron emission tomography (PET) scans showed enlargement of mediastinal lymph nodes. Mediastinoscopy biopsy of a lymph node showed sarcoid granulomas (Fig. 1). Therapy with high dose steroids intravenously was started. The patient experienced clinical improvement and was discharged on prednisone 1 mg/kg/day. During the following months prednisone was slowly tapered and MTX was added (initially at a dose of 7.5 mg/week that was then increased to 10 mg/week). On follow-up the patient remained clinically stable until 12 months after discharge, when the symptoms worsened with gait difficulty. A MRI showed progression of the lesions of diffuse arachnoiditis (Fig. 2A). Treatment with IFX was added (5 mg/kg at 0, 2, 6 week)and then every 6 weeks) to oral corticosteroids and methotrexate. There was clinical improvement as well as reduction in the size and enhancement of the spinal cord lesions on MRI (Fig.



Fig. 2. Axial T1-weighted gadolinium enhanced MR images of the brain passing through mesencephalon.A: Note intense nodular leptomeningeal contrast enhancement compatible with basal meningitis.B: Such meningeal enhancement is resolved following infliximab treatment.

2B). The patient remained stable, with symptoms caused by her spastic bladder and muscular spasticity. On MRI, however, supratentorial activity was observed. After 2 years of treatment, IFX was progressively reduced and finally discontinued. The patient continued on MTX 10 mg per week and oral methylprednisonole 2 mg per day during the following three months when she was readmitted to the hospital due to inability to walk. High-dose intravenous methylprednisonole was given and, due to the history of recurrent urinary tract infection episodes when the patient was undergoing IFX therapy, adalimumab was started at a dose of 40 mg subcutaneously every other week. Following this treatment the patient experienced a progressive clinical improvement.

#### Case 2

A 58-year-old man, with a previous history of lymphocytic meningitis 11 years before, was admitted to hospital because of intense headache, fever and sore throat. CSF analyses showed 55 cells/mm<sup>3</sup> (65% lymphocytes) and proteins 71 mg/dL and oligoclonal bands. ACE level in CSF was 2  $\mu$ gr/L (normal <1). Brain CT and MRI were normal. Body CT showed mild infiltrates and non-specific millimetric nodules in the right lung. Gallium scan showed increased pulmonary hilar uptake. Treatment was then started with prednisone

40 mg/day, MTX 10 mg per week and IFX 5 mg/kg at weeks 0, 2, 6 and then every 8 weeks. The patient experienced clinical and scintigraphic improvement but 5 months later he began complaining of headache again. Because of that, IFX was switched to adalimumab 40 mg every 2 weeks. Three months after the onset of adalimumab therapy and due to persisting symptoms and lack of treatment compliance, adalimumab was stopped. The patient abandoned medical follow-up.

# Case 3

A 64-year-old woman with unremarkable past medical history was admitted to the hospital with a history of subacute paraparesis and urinary incontinence. Neurological examination showed weakness of both legs, loss of pinprick sensibility, absence of tendon reflexes and bilateral Babinski sign. Laboratory disclosed for high ACE in serum (107 µgr/L). CSF analysis showed 35 cells/mL (100% lymphocytes), proteins 180 mg/dL, high ACE (17µgr/L) and glucose consumption. Microbiology studies were negative. A spinal cord MRI showed an enhancing intramedullary lesion that extended between T3-T9. A CT scan showed enlargement of mediastinal, retroperitoneal and inguinal lymph nodes. A biopsy of inguinal lymph node was consistent with sarcoidosis. High dose steroids (intravenous methylpredniso-

#### Neurosarcoidosis and anti-TNF therapy / L. Riancho-Zarrabeitia et al.

#### REVIEW



**Fig. 3.** Magnetic resonance imaging of neurosarcoidosis affecting the spinal cord. T2-weighted sagittal MRI of the thoracic spine image ( $\mathbf{A}$ ) demonstrates high T2 signal in the mid thoracic cord extending form T6 to T7 (arrows), resolved following infliximab treatment ( $\mathbf{B}$ ).

lone 1g) were started for 5 consecutive days followed by 60 mg prednisone per day and methotrexate 15 mg per week. As there was only partial clinical improvement, IFX 5 mg/kg was added to MTX using an induction regimen of 0, 2, 6 weeks and then every 8 weeks, and steroids were slowly tapered. A spinal cord MRI showed improvement of the lesion, which at that time affected the T6 segment. Regrettably, after 3 doses of IFX the patient suffered a P. Jirovecii pneumonia and, because of that, IFX and MTX were discontinued. Two months later adalimumab 40 mg subcutaneous every other week was started and prednisone progressively tapered. MTX was not added at this time due to the patient's history of upper respiratory tract infections. The patient remains stable, with no MRI evidence of intramedullary lesions after 18 months of follow-up.

## Case 4

A 59-year-old woman presented with lumbosciatic pain and gait disturbances. Neurological exam revealed paresis of right leg, hypoactive lower-limb tendon reflexes, and right Babinski. Spinal cord MRI showed hyperintensity in T2-weighted images with gadolinium enhancement at T6-T7 (Fig. 3A). CSF analysis showed 11 cells/mm<sup>3</sup> (95% lymphocytes), proteins 37 mg/dL and oligoclonal bands. Treatment with dexamethasone was started with clinical improvement. Chest CT showed enlarged lymph nodes, with increased activity in a Gallium-67 scan. Biopsy of a mediastinal lymph node showed non-necrotising granuloma. Treatment was initiated with prednisone 60 mg/ day. After 1 month prednisone dosage was progressively tapered. However, 2 years after diagnosis, symptoms worsened, with lower limb motor and sensory deficits. High corticosteroid dose, MTX 10 mg per week and IFX 5 mg/ kg at 0, 2 and 6 weeks and then every 8 weeks were started with subsequent clinical and MRI improvement (Fig. 3B). After 1 year of MTX and IFX therapy, IFX administration was switched from an infusion every 8 weeks to an infusion every 12 weeks. After 18 months of follow-up the patient has remained stable on IFX every 12 weeks and MTX 15 mg per week.

## Case 5

A 27-year-old man was admitted because of several recent transient neurological deficit episodes consisting of aphasia, dysarthria and right side hemiparesis lasting up to five minutes. Complete blood count, serum chemistries, and serum ACE were normal. A brain MRI showed an acute ischaemic lesion affecting the right thalamus and internal capsule (Fig. 4). Body CT and PET scans showed enlarged paratracheal lymph nodes. A gallium-67 scintigraphy demonstrated increased uptake in hilar lymph nodes, nasopharyngeal region and lacrimal glands. Lymph node's biopsy showed noncaseating granulomas consistent with sarcoidosis. Treatment with 60 mg/ day prednisone was begun. During follow-up, prednisone was progressively tapered. However, 18 months after diagnosis the patient suffered vertical diplopia. At that time a brain MRI did not show any changes and prednisone was increased to the initial dose. Treatment with IFX 5 mg/kg with an induction regimen of 0, 2, 6 weeks and then every 8 weeks and MTX 10 mg per week were then started, leading to clinical improvement. After 11 months, IFX dose was discontinued maintaining treatment with MTX at a dosage of 20 mg per week. Due to hepatic toxicity MTX had to be reduced to 10 mg per week. However, one month later, the patient was readmitted with vertical diplopia: he was treated with high dose corticosteroids and MTX dose was increased. Six months later he was admitted again because of transient sensory, motor and verbal deficits. A brain MRI was consistent with active neurosarcoidosis. Three boluses of 1g intravenous methylprednisonole were given and IFX was again restarted at a dose of 5 g/kg at weeks 0, 2 and 6 and then every 8 weeks. The patient remains asymptomatic after four months of follow-up.

# Anti-TNF-a therapy in

neurosarcoidosis: literature review Several case reports and some small case series have been reported involving IFX in refractory neurosarcoidosis treatment (Tables I-II). Both sexes were affected, with an age ranging from 25 to 74 years. Some patients presented isolated neurosarcoidosis, while most of them had systemic involvement being lymph nodes, and lungs the most commonly affected organs. All reported patients had received treatment with corticosteroids prior to the initiation of the biologic therapy. Most of them had been treated with one ore more immunosuppressive drugs, MTX and AZA being the most commonly used. IFX dose regimen varied from 3-5 mg/kg, generally induction regimen was at 0, 2 and 6 weeks, and then it ranged according to each patient. All reported patients responded to biological therapy (being IFX the agent of election except for a case report in which adalimumab was tried). Only the series reported by Russell et al. (22) and Hostettler et al (23) found resolution or improvement in 62.5% and 83% of patients treated with infliximab, respectively. Adverse effects were relatively uncommon these being as follows: herpes zoster, transient leukopenia and infusion reaction with liver enzymes alteration.

#### Discussion

Neurosarcoidosis is a relatively uncommon but potentially severe disease. Corticosteroids are the first line of treatment. In refractory cases or in those with intolerable side effects, immunosuppressive drugs are those of choice, biologic agents being an adequate option for non-responders. Anti-TNF- $\alpha$ drugs, possibly due to TNF- $\alpha$  implication in the pathogenic mechanism, have been reported as valuable agents for refractory and disabling neurosarcoidosis. In this study we have described a successful response in 5 patients with



**Fig. 4.** A: Coronal postcontrast T1-weighted MR image of the brain showing a subacute ischaemic lesion involving the right thalamus. **B**: Such thalamic lesion is also observed in this T2 axial image.

refractory neurosarcoidosis treated with anti-TNF- $\alpha$  drugs.

Sarcoidosis is a systemic granulomatous disease that affects nervous system in 5-15% of the cases (3). Most patients with neurosarcoidosis have a systemic disease, and less than 5% of patients have isolated neurosarcoidosis (24). Four of the five patients described in our report, although asymptomatic, presented intrathoracic lymph node enlargement. Neurosarcoidosis usually affects people in the fourth decade of life (3), with female predominance. Intracranial structures as well as spinal cord or peripheral nerves can be affected. Cranial nerve palsies are the most common manifestation, the VII nerve being the most frequently affected. However, none of our cases showed cranial neuropathy. Meningeal infiltration is described in around 10 to 20% of patients with neurosarcoidosis, although in some series this finding was described in up to 40% of the cases (3, 25, 26). Patients may present with headache, nuchal rigidity and fever, usually with a subacute or chronic time course. Basal meningitis is common and when it occurs, cranial nerve palsies and hypothalamus dysfunction have also been described. Cerebrospinal fluid studies typically show mononuclear inflammatory cells with high levels of proteins and occasionally low glucose. Oligoclonal bands are found in about 30 to 50% of patients (3, 5, 25, 27). Negative

cultures and cytology may help to distinguish sarcoidosis from other causes of meningitis. High ACE levels are insensitive but suggestive for CNS neurosarcoidosis (25, 28), although they may also be increased in infections and malignancies. In this regard, although its use as a diagnostic tool is controversial, it seems to be useful as a marker of activity and treatment response (29). MRI typically shows leptomeningeal enhancement at the skull base. Neurosarcoidosis may cause parenchymal CNS lesions. Hypothalamic and pituitary dysfunction, usually presenting as diabetes insipidus and hyperprolactinemia, are common (30). Seizures and behavioural changes have also been described. Ischaemic cerebrovascular events have been occasionally reported. These events may be secondary to blood vessels involvement by sarcoid granulomas (31). One of the patients in our series presented with multiple transient ischaemic attacks secondary to sarcoid vasculitis (25). The spinal cord is typically less frequently affected. Patients may present with paraplegia or quadriplegia, urinary incontinence, and other manifestations of mielopathy. Neurosarcoidosis can cause arachnoiditis, cauda equina dysfunction and extradural, intradural or intramedullary lesions (32). Intramedullary sarcoidosis may manifest enlargement of the cord with focal or diffuse gadolinium enhancement; being spinal cord atrophy

## Neurosarcoidosis and anti-TNF therapy / L. Riancho-Zarrabeitia et al.

**Table II.** Anti-TNF- $\alpha$  therapy in patients with neurosarcoidosis: literature review and present series.

Reference	cases	Anti-TNF- $\alpha$ drug and dose	Concomitant immunossuppresant	Response	Adverse events	Follow-up (months)
Pettersen (16)	1	IFX 5 mg/kg 0, 2, 6 w and every 8 w for 6 months	No	Yes	No	7.5
Katz (53)	1	IFX 3 mg/kg 0 and 10 months and then every month	СҮМ	Yes	Herpes zoster dermatitis	13
Carter (18)	1	IFX 5 mg/kg 0, 2, 6 w and every 8 w for 5 months	MTX	Yes	No	5
Solberger (54)	1	IFX 5 mg/kg 0, 2, 8, 14, 20 and 26 w	AZA	Yes	No	7
Salama (55)	1	IFX 450 mg, 5 doses in total	No	Yes	No	12
Kumar (17)	1	IFX / ND	No	Yes	ND	6
Doty (11)	1	IFX 5 mg/kg 0, 2, 8 w and every 8 w	No	Yes	ND	ND
Toth (10)	1	IFX 3 mg/kg 0, 2, 6 w and every 8 w	No	Yes	Infusion reaction, elevation of liver enzymes, low titer ANA	12
Dolhum (56)	1	IFX 5 mg/kg 0, 2, 4 w	No	Yes	ND	1
Kobylecki (13)	1	IFX 5 mg/kg 0, 2 w and every 6 w	MM	Yes	ND	8
Santos (14)	4	IFX / ND	No	Yes	No	4
		IFX / ND	No	Yes	No	ND
		IFX every 8 w	No	Yes	No	ND
		IFX every 8 w	No	Yes	No	ND
Sodhi (15)	4	IFX 5 mg/kg / ND	MTX	Yes	No	ND
		IFX 5 mg/kg every 4-6 w	MTX	Yes	No	ND
		IFX / ND	MTX	Yes	No	ND
		IFX 3 mg/kg / ND	MM	Yes	No	ND
Moravan (12)	7	IFX5 mg/kg 0, 2, 6 w and every 6-8 w	MM in 6 cases	Yes		24-39
Pereira (7)	3	IFX 5 mg/kg 0, 2, 4 w and then 3mg/kg every 6 w	No	Yes	Transient leukopenia	20
		IFX 5 mg/kg 0, 2, 6 w and then every 8 w	No	Yes	No	9
		IFX 5 mg/kg 0, 4, 8 w and every 8 w	MTX	Yes	No	26
Marnane (40)	1	Adalimumab 40 mg EOW	MTX	Yes	ND	24
Chintamaneni (57)	1	IFX / ND	No	Yes	ND	7
Hostettler (23)	6	IFX 3 mg/kg 4, 6, 8 w	Immunossuppresant (not specified)	Yes	ND	13-59
Croft (38)	1	IFX 3 mg/kg 0, 2, 6 w	CYM	Yes	ND	ND
Russell (22)	8	IFX / ND	ND	Yes	ND	ND
Riancho-Zarrabeitia (present series)	5	IFX 5 mg/kg 0, 2, 6 w and every 6 w for 24 months Adalimumab 40 mg EOW	MTX	Yes	Recurrent urinary infections	24 4
u ,		IFX 5 mg/kg 0, 2, 6 and then every 8 w Adalimumab 40 mg EOW	MTX	Yes	No	9+1
		IFX 5 mg/kg	No	Yes	P. jirovecci pneumonia	2
		IFX 5 mg/kg 0, 2, 6 and every 8 w for 1 year and then every 12 w	MTX	Yes	No	18
		IFX 5 mg/kg 0, 2, 6 and every 8 w for 11 months Again IFX 0, 2 and every 8 w	MTX	Yes	No	12

IFX: infliximab; ADA: adalimumab; w: week; EOW: every other week; MTX: methotrexate; AZA: azathioprine; IVMP: intravenous methylprednisolone; CYM: cyclophosphamide; ND: not described; MM: Mycophenolate mofetil.

a late finding of spinal cord sarcoidosis (3). Two patients of our series presented with lumbar pain and lower limb paresis. In both cases MRI showed cases focal enhancement consistent with intramedullary lesion at the dorsal region. Peripheral neuropathy may be seen as manifestation of neurosarcoidosis. Multiple mononeuropathies, chronic sensorimotor axonal polyneuropathy and acute or chronic demyelinating polyneuropathies have been described. Anti TNF therapy has been suggested for small fiber neuropathy (33). Muscle involvement due to sarcoidosis is not usually symptomatic, although presentation as either acute or chronic myopathy has been previously described (34). Isolated cranial nerve abnormalities and aseptic meningitis are generally monophasic with good response to short corticosteroid course (35). Nevertheless, patients with other manifestations usually have a remitting-relapsing course. Corticosteroids are the mainstay of the treatment for neurosarcoidosis. For severe clinical manifestations intravenous corticosteroids may be administered. Oral prednisone 40 to 60 mg per day for 4 to 6 weeks followed by a slow rate of tapering is recommended for mild symptoms such as myopathy, facial palsy or neuropathy (35). Second line treatment options include immunosuppressive drugs such as MTX, AZA, MM or even hydroxichloroquine. Cyclophosphamide has been indicated in severe refractory patients. Immunosuppressive drugs have reported to be useful in treating sarcoidosis. The largest experience has been reported with MTX (6), with a response rate of around 60% used in combination with corticosteroids (25).

Biologic therapy has been suggested to be a rescue option for refractory cases. Several case reports, some case series and a randomised trial (5) have been published evaluating the effectiveness of TNF- $\alpha$  antagonists in refractory sarcoidosis.

TNF is a mediator of sarcoidosis, and it is thought to be necessary for granuloma formation. TNF- $\alpha$  antagonists have been reported to be useful for the treatment of pulmonary and extrapulmonary sarcoidosis (9). There are five different TNF antagonists, three of them have been proposed as potential treatment of refractory sarcoidosis: etanercept, IFX and adalimumab. Etanercept, a TNF- $\alpha$  p75 soluble receptor fusion protein, failed to show benefit in patients with progressive pulmonary disease or refractory ocular sarcoidosis (36, 37). IFX is a chimeric monoclonal antibody that blocks TNF- $\alpha$  bioactivity (15); it has potential benefits binding both free and cellular bound TNF- $\alpha$ , suppression of TNF- $\alpha$  mediated expression of intercellular adhesion molecule 1, inhibition of macrophage aggregation and suppression of T lymphocyte activation and proliferation (10). Observational studies have suggested that IFX may be a useful treatment of corticosteroidrefractory neurosarcoidosis as well as a corticosteroid sparing agent (17, 25, 38). All five patients described in the present study had a favorable response to IFX. Potential factors that may predict good response to IFX are unknown. Considering the neurological involvement in our series, it is possible that anti-TNF- $\alpha$  therapy may be more effective in patients with sarcoidosis who present meningeal or intramedullary spinal cord involvement. However, larger series are needed to establish the response rate to anti-TNF- $\alpha$  agents in patients with neurosarcoidosis. Nevertheless, our results are in line with the high response rate reported by other authors. As shown in Table I, all cases described in the literature have been reported to respond to infliximab. In all of

our five patients who responded to IFX, prednisone dose was tapered and even stopped in one case. This fact confirms previous reports that suggested the role of IFX as a corticosteroid-sparing agent. In 2 of our 5 patients after IFX was discontinued after 24 and 11 months on remission continuing on MTX and low dose of prednisone. However, 4 and 18 months later, respectively, both patients suffered a relapse control of disease progression being not possible with just immunosuppressive drugs. In the first patient adalimumab was initiated and in the second IFX therapy was restarted with the same dose regime achieving clinical and radiological response. These results are in keeping with a previous study that reported an 86% relapse rate after discontinuation of IFX in patients with recalcitrant sarcoidosis (39). In contrast, another 2 cases reported by Russell et al remained in clinical remission after IFX withdrawal (22). To our knowledge, there are no controlled trials assessing the optimal dose, and the dose regime of infliximab in refractory sarcoidosis. Therefore, further studies are needed to determine the optimal biological therapy duration, and doses.

Adalimumab is a humanised monoclonal anti TNF- $\alpha$  antibody. It has been used successfully in cutaneous sarcoidosis as well as in some cases of multisystemic sarcoidosis (40-42). A small randomised trial has showed its efficacy in refractory cutaneous sarcoidosis (43). However, there are very few reports of refractory neurosarcoidosis responsive to adalimumab (40, 41). Although these results are promising, clinical trials will determine the efficacy of adalimumab in neurosarcoidosis patients. In our series three patients were switched from infliximab to adalimumab. Clinical and radiological response was obtained in two of the patients, third the patient being that who abandoned the treatment. Further studies are also needed to determine the effectiveness of switching to a different TNF- $\alpha$  antagonist in refractory cases or in those with intolerable adverse effects.

When analysing the lack of response to etanercept unlike to other anti-TNF- $\alpha$ drugs, some hypotheses have been suggested. IFX is highly specific for TNF- $\alpha$  whereas etanercept also bind another molecule, TNF- $\beta$  also called lymphotoxin (11, 44). Both IFX and adalimumab structures are an IgG1 antibody, capable of crossing blood-brain barrier and initiating complement pathway causing cell lysis (35). Furthermore, IFX but not etanercept induces T cell apoptosis (45).

Potential adverse effects of anti TNF- $\alpha$ agents include reactivation of tuberculosis, opportunistic infection (46) as shown in one of our patients, central demyelination (17), malignancies or increase incidence of autoantibodies. Infusion reactions and development of antibodies to IFX have also been reported (16). The combination of IFX with low-dose MTX may be used to limit the risk of antibody formation (8). In all our cases latent tuberculosis was excluded before starting biological therapy. No infusion reactions were reported. However, one of our patients developed opportunistic P jirovecci pneumonia and, because of that, IFX was stopped. However, therapy with adalimumab was well tolerated in this patient being recurrent urinary tract infections the only serious adverse effect reported in the 18 months of follow-up. Anti-TNF- $\alpha$ drugs have recently been described to have a paradoxical effect. Some cases of sarcoid-like granuloma development have been reported after TNF-α inhibitors including etanercept, adalimumab and IFX (47-50). Lungs, lymph nodes and skin were the most commonly affected organs whereas only two cases of CNS affection have been reported (48, 51). The mechanism is still unknown, but it is thought to be a "class effect" rather than being drug specific, as cases have been reported with all three anti-TNF- $\alpha$  drugs. However, etanercept has been the agent most commonly implicated (47, 49), suggesting that the use of a TNF- $\alpha$  receptor antagonist has higher risk of developing sarcoidosis than the anti TNF- $\alpha$  monoclonal antibodies. This fact could be partially explained by the different mechanism of action of the TNF antagonists. Etanercept increases production of IFN-y and blocks incompletely TNF- $\alpha$  bioactivity (49), preserving partially the mecha-

## Neurosarcoidosis and anti-TNF therapy / L. Riancho-Zarrabeitia et al.

nisms required to granuloma formation. In summary, anti-TNF- $\alpha$  drugs are effective in refractory sarcoidosis. They have been successfully used in pulmonary sarcoidosis as well as in certain extrapulmonary manifestations. Although controlled trials are not available, case reports and short case series suggest that IFX is an adequate option for patients with neurosarcoidosis not responding to corticosteroids or other second line immunosuppressive drugs. IFX has shown efficacy in controlling disease manifestations as well as in reducing corticosteroids requirements. Although there are few data supporting the efficacy of adalimumab in refractory sarcoidosis, some cases have showed promising results (52). Finally, discontinuation of anti-TNF- $\alpha$  is frequently associated with a relapse of the neurological manifestations in patients with neurosarcoidosis. Therefore, clinicians should be very cautious at the time of considering anti-TNF- $\alpha$  withdrawal in these patients.

## Acknowledgements

Our thanks go to the members of the Neurology, Rheumatology, Radiology and Pathology Services of Hospital Universitario Marqués de Valdecilla, Santander, Spain.

### References

- 1. HAMZEH N: Sarcoidosis. *Med Clin North Am* 2011; 95: 1223-34.
- CULVER DA: Sarcoidosis. Immunol Allergy Clin North Am 2012; 32: 487-511.
- LACOMIS D: Neurosarcoidosis. Curr Neuropharmacol 2011; 9: 429-36.
- 4. PETURSDOTTIR D, HARALDSDOTTIR SO, BJARNADOTTIR K et al.: Sarcoid arthropathy and the association with the human leukocyte antigen. The Icelandic Sarcoidosis Study. *Clin Exp Rheumatol* 2013; 31: 711-6.
- 5. IANNUZZI MC, RYBICKI BA, TEIRSTEIN AS: Sarcoidosis. *N Engl J Med* 2007; 357: 2153-65.
- BAUGHMAN RP, COSTABEL U, DU BOIS RM: Treatment of sarcoidosis. *Clin Chest Med* 2008; 29: 533-x.
- PEREIRA J, ANDERSON NE, MCAULEY D, BERGIN P, KILFOYLE D, FINK J: Medically refractory neurosarcoidosis treated with infliximab. *Intern Med J* 2011; 41: 354-7.
- COTTIN V: Update on bioagent therapy in sarcoidosis. F1000 Med Rep 2010; 2.
- JUDSON MA, BAUGHMAN RP, COSTABEL U et al.: Efficacy of infliximab in extrapulmonary sarcoidosis: results from a randomised trial. Eur Respir J 2008; 31: 1189-96.
- 10. TOTH C, MARTIN L, MORRISH W, COUTTS S,

PARNEY I: Dramatic MRI improvement with refractory neurosarcoidosis treated with infliximab. *Acta Neurol Scand* 2007; 116: 259-62.

- DOTY JD, MAZUR JE, JUDSON MA: Treatment of sarcoidosis with infliximab. *Chest* 2005; 127: 1064-71.
- MORAVAN M, SEGAL BM: Treatment of CNS sarcoidosis with infliximab and mycophenolate mofetil. *Neurology* 2009; 72: 337-40.
- KOBYLECKI C, SHAUNAK S: Refractory neurosarcoidosis responsive to infliximab. *Pract Neurol* 2007; 7: 112-5.
- 14. SANTOS E, SHAUNAK S, RENOWDEN S, SCOLDING NJ: Treatment of refractory neurosarcoidosis with Infliximab. J Neurol Neurosurg Psychiatry 2010; 81: 241-6.
- SODHI M, PEARSON K, WHITE ES, CULVER DA: Infliximab therapy rescues cyclophosphamide failure in severe central nervous system sarcoidosis. *Respir Med* 2009; 103: 268-73.
- PETTERSEN JA, ZOCHODNE DW, BELL RB, MARTIN L, HILL MD: Refractory neurosarcoidosis responding to infliximab. *Neurology* 2002; 59: 1660-1.
- KUMAR G, KANG CA, GIANNINI C: Neurosarcoidosis presenting as a cerebellar mass. *J Gen Intern Med* 2007; 22: 1373-6.
- CARTER JD, VALERIANO J, VASEY FB, BOG-NAR B: Refractory neurosarcoidosis: a dramatic response to infliximab. *Am J Med* 2004; 117: 277-9.
- WONG M, ZIRING D, KORIN Y et al.: TN-Falpha blockade in human diseases: mechanisms and future directions. *Clin Immunol* 2008; 126: 121-36.
- ZAJICEK JP, SCOLDING NJ, FOSTER O et al.: Central nervous system sarcoidosis--diagnosis and management. QJM 1999; 92: 103-17.
- LAZARUS A: Sarcoidosis: epidemiology, etiology, pathogenesis, and genetics. *Dis Mon* 2009; 55: 649-60.
- 22. RUSSELL E, LUK F, MANOCHA S, HO T, O'CONNOR C, HUSSAIN H: Long term follow-up of infliximab efficacy in pulmonary and extra-pulmonary sarcoidosis refractory to conventional therapy. *Semin Arthritis Rheum* 2013.
- HOSTETTLER KE, STUDLER U, TAMM M, BRUTSCHE MH: Long-term treatment with infliximab in patients with sarcoidosis. *Respiration* 2012; 83: 218-24.
- NOWAK DA, WIDENKA DC: Neurosarcoidosis: a review of its intracranial manifestation. *J Neurol* 2001; 248: 363-72.
- VARGAS DL, STERN BJ: Neurosarcoidosis: diagnosis and management. Semin Respir Crit Care Med 2010; 31: 419-27.
- CHAPELON C, ZIZA JM, PIETTE JC et al.: Neurosarcoidosis: signs, course and treatment in 35 confirmed cases. *Medicine* (Baltimore) 1990; 69: 261-76.
- HOLMES J, LAZARUS A: Sarcoidosis: extrathoracic manifestations. *Dis Mon* 2009; 55: 675-92.
- 28. KHOURY J, WELLIK KE, DEMAERSCHALK BM, WINGERCHUK DM: Cerebrospinal fluid angiotensin-converting enzyme for diagnosis of central nervous system sarcoidosis. *Neurologist* 2009; 15: 108-11.
- 29. SPIEGEL DR, MORRIS K, RAYAMAJHI U:

Neurosarcoidosis and the complexity in its differential diagnoses: a review. *Innov Clin Neurosci* 2012; 9: 10-6.

- 30. BIHAN H, CHRISTOZOVA V, DUMAS JL et al.: Sarcoidosis: clinical, hormonal, and magnetic resonance imaging (MRI) manifestations of hypothalamic-pituitary disease in 9 patients and review of the literature. *Medicine* (Baltimore) 2007; 86: 259-68.
- 31. YOUNGER DS, HAYS AP, BRUST JC, ROW-LAND LP: Granulomatous angiitis of the brain. An inflammatory reaction of diverse etiology. Arch Neurol 1988; 45: 514-8.
- SOHN M, CULVER DA, JUDSON MA, SCOTT TF, TAVEE J, NOZAKI K: Spinal Cord Neurosarcoidosis. *Am J Med Sci* 2013.
- 33. HOITSMA E, FABER CG, SANTEN-HOEUFFT M, DE VRIES J, REULEN JP, DRENT M: Improvement of small fiber neuropathy in a sarcoidosis patient after treatment with infliximab. Sarcoidosis Vasc Diffuse Lung Dis 2006; 23: 73-7.
- 34. TORRALBA KD, QUISMORIO FP, JR.: Sarcoidosis and the rheumatologist. *Curr Opin Rheumatol* 2009; 21: 62-70.
- 35. DUTRA LA, BRAGA-NETO P, OLIVEIRA RA, PEDROSO JL, ABRAHAO A, BARSOTTINI OG: Neurosarcoidosis: guidance for the general neurologist. Arq Neuropsiquiatr 2012; 70: 293-9.
- 36. BAUGHMAN RP, LOWER EE, BRADLEY DA, RAYMOND LA, KAUFMAN A: Etanercept for refractory ocular sarcoidosis: results of a double-blind randomized trial. *Chest* 2005; 128: 1062-47.
- UTZ JP, LIMPER AH, KALRA S *et al.*: Etanercept for the treatment of stage II and III progressive pulmonary sarcoidosis. *Chest* 2003; 124: 177-85.
- CROFT AP, SITUNAYAKE D, KHAIR O et al.: Refractory multisystem sarcoidosis responding to infliximab therapy. *Clin Rheumatol* 2012; 31: 1013-8.
- PANSELINAS E, RODGERS JK, JUDSON MA: Clinical outcomes in sarcoidosis after cessation of infliximab treatment. *Respirology* 2009; 14: 522-8.
- MARNANE M, LYNCH T, SCOTT J, STACK J, KELLY PJ: Steroid-unresponsive neurosarcoidosis successfully treated with adalimumab. J Neurol 2009; 256: 139-40.
- 41. LAHMER T, KNOPF A, LANZL I, HEEMANN U, THUERMEL K: Using TNF-alpha antagonist adalimumab for treatment for multisystem sarcoidosis: a case study. *Rheumatol Int* 2012; 32: 2367-70.
- 42. HEFFERNAN MP, SMITH DI: Adalimumab for treatment of cutaneous sarcoidosis. *Arch Dermatol* 2006; 142: 17-9.
- 43. PARISER RJ, PAUL J, HIRANO S, TOROSKY C, SMITH M: A double-blind, randomized, placebo-controlled trial of adalimumab in the treatment of cutaneous sarcoidosis. *J Am Acad Dermatol* 2012.
- 44. FIELD S, REGAN AO, SHEAHAN K, COL-LINS P: Recalcitrant cutaneous sarcoidosis responding to adalimumab but not to etanercept. *Clin Exp Dermatol* 2010; 35: 795-6.
- 45. CALABRESE LH: Molecular differences in anticytokine therapies. *Clin Exp Rheumatol* 2003; 21: 241-8.
- 46. BONGARTZ T, SUTTON AJ, SWEETING MJ,

#### REVIEW

BUCHAN I, MATTESON EL, MONTORI V: Anti-TNF antibody therapy in rheumatoid arthritis and the risk of serious infections and malignancies: systematic review and metaanalysis of rare harmful effects in randomized controlled trials. *JAMA* 2006; 295: 2275-85.

- 47. TONG D, MANOLIOS N, HOWE G, SPENCER D: New onset sarcoid-like granulomatosis developing during anti-TNF therapy: an under-recognised complication. *Intern Med J* 2012; 42: 89-94.
- MAO-DRAAYER Y, CASH T: Neurosarcoidosis in a patient treated with tumor necrosis factor alpha inhibitors. J Neurol 2013; 260:651-3.
- 49. GONZALEZ-LOPEZ MA, BLANCO R, GON-ZALEZ-VELA MC, FERNANDEZ-LLACA H, RODRIGUEZ-VALVERDE V: Development of sarcoidosis during etanercept therapy. *Arthritis Rheum* 2006; 55: 817-20.

#### Neurosarcoidosis and anti-TNF therapy / L. Riancho-Zarrabeitia et al.

- SALVATIERRA J, MAGRO-CHECA C, ROS-ALES-ALEXANDER JL, RAYA-ALVAREZ E: Acute sarcoidosis as parotid fever in rheumatoid arthritis under anti-tumor necrosis factoralpha therapy. *Rheumatology* (Oxford) 2011; 50: 1346-8.
- 51. STURFELT G, CHRISTENSSON B, BYNKE G, SAXNE T: Neurosarcoidosis in a patient with rheumatoid arthritis during treatment with infliximab. J Rheumatol 2007; 34: 2313-4.
- 52. BEJERANO C, BLANCO R, GONZALEZ-VELA C, AGUERO R, CARRIL JM, GONZALEZ-GAY MA: Refractory polymyalgia rheumatica as presenting manifestation of large-vessel vasculitis associated to sarcoidosis. Successful response to adalimumab. *Clin Exp Rheumatol* 2012; 30 (Suppl. 70): S94-S97.
- 53. KATZ JM, BRUNO MK, WINTERKORN JM, NEALON N: The pathogenesis and treatment

of optic disc swelling in neurosarcoidosis: a unique therapeutic response to infliximab. *Arch Neurol* 2003; 60: 426-30.

- 54. SOLLBERGER M, FLURI F, BAUMANN T et al.: Successful treatment of steroid-refractory neurosarcoidosis with infliximab. J Neurol 2004; 251: 760-1.
- 55. SALAMA B, GICQUEL JJ, LENOBLE P, DIGHI-ERO PL: Optic neuropathy in refractory neurosarcoidosis treated with TNF-alpha antagonist. *Can J Ophthalmol* 2006; 41: 766-8.
- DOLHUN R, SRIRAM S: Neurosarcoidosis presenting as longitudinally extensive transverse myelitis. *J Clin Neurosci* 2009; 16: 595-7.
- 57. CHINTAMANENI S, PATEL AM, PEGRAM SB, PATEL H, ROPPELT H: Dramatic response to infliximab in refractory neurosarcoidosis. *Ann Indian Acad Neurol* 2010; 13: 207-10.